B/\D >BOY

MDWE RS

ZERO-TURN MIOWER
OWNER’S PARTS MANUAL

For additional information, please see us at

www.badboycountry.com




BADL>BOY

PARTS SEGTION: 94" Deck

MOWERS

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 4 | 013520100 | 3/8-16 HEX SERRATED FLANGE NUT HARDIZING 27 | 6 |022-100100 | 2019 Deck Wheel
2 | 12 |0135202:00 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 2 | 2 |025533800 | 5021D X 750 0D X 1500 Long Spacer
3 2 | 013601400 | 3B-16 HEX NUT ZINC 2 1 | 025533900 | 131" Pulley Spacer
4 1| 013702100 | 56-11 NYLON INSERT LOCKNUT ZINC 0 1 | 025702000 |5/8 SOLID SHAFT COLLAR (Wi1 SET SCREW) ZINC
5 9 | 013-804900 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 3 1| 026023400 | 61Boltin Baffic Deck v2 Stripping Plate
6 8 | 013-805000 | 12-13 NYLON INSERT FLANGE LOCKNUT ZINC R 1 | 029703600 | REVISED TRIM BUMPER_20180226
7 1| 014505000 | 2019 54" Loft Outlaw Gen2 Pulley Cover 33 | 3 |030005000 |5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
8 1 014-5051-00 | 2019 54 Right Outlaw Gen2 Pulley Cover M 3 033-6006-00 | 5.25" Deck Spindle Pulley
9 1| 018004600 | 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC 35 | 3 | 033720125 |5-3 ldier Pulley
10 | 2 |018:200700 | 516-18 X 1 HEX CAP SCREW (GR5)ZINC % 1034203000 | 2019 Outlaw Gen? Deck Spring
11 3 | 018-201800 | 1/2-13 X 3-172 HEX FLANGE BOLT (GR 8) ZINC 37 | 3 |037-400000 | OUTLAW SPINDLE ASSEMBLY
12 | 1 | 018470000 | 318-16 X 3 HEX CAP SCREW (GR5) ZINC 38 | 3 |038000100 | 54" Fusion Blade for AvengerZT/Mav/OutlawRevol
13 | 3 | 018470300 | 5116-18 X 1-1/4 CARRIAGE BOLT ZINC 39 1| 039014400 | 2019 Deck Eye Bolt Tab
14 | 1 | 018470700 | 4" 3/8-16 Eye Bok 40 1 |0396946-18 | 2019 Rebel Rogue Deck dier
15 | 2 | 018525000 | 318-16 X 314 HEX CAP SCREW (GR5) ZINC M 1| 041165000 | B165 Bel60 54 deck Outlaw
16 | 12 |018-6012-00 | 318-16 X 1-1/2 HEX CAP SCREW (GR 5) ZINC 42 | 3 | 042603000 |1/4X15Q MACHINERY KEY 1018 STLPLN
17 | 3 | 018601900 | 1/2-20 X 1-172 HEX CAP SCREW (GR5) ZINC 43 | 4 | 045604300 | 516" Knob
18 | 3 | 018602000 | 56-18 X 1-172 HEX CAP SCREW (GR.8) ZINC YELLOW u 1 | 060555119 | 2019 Sloped 54* Deck
19 | 1 | 018605900 | 56-11 X 2-172 HEX CAP SCREW (GR5) ZINC 45 1 | 084500400 | R Series Rubber For Deck
20 | 4 | 018705000 | 1/2-13 X 4-172 HEX CAP SCREW (GR5) ZINC % 1| 091050400 | 54" Deck Decal
21 2 | 016-806500 | 5116-18 X 1 CARRIAGE BOLT (GR 8) ZINC 47 | 2 |091301200 | Danger Decal Spindieischarge
22 | 2 |018-806600 | 5/16-18 X 7/8 CARRIAGE BOLT ZINC 18 1 | 091403600 | 2019 Rebel & Rogue Deck Belt Route Decal
23 | 3 |019500700 | 1/2 SPLIT LOCKWASHER (GR 8) ZINC/YELLOW 49 1 | 091800100 | Deck Impact Patent Decal 9591803
24 | 3 | 019503800 | 58 USS FLAT WASHER (134" OD) GR 8 ZINC YELLOW 50 1 | 099700000 | Deck Step Assembly
25 | 3 | 019602000 | 172 BELLEVILLE WASHER (1-5/8 OD X 140 THK) ZINC 51 1| 210700098 | 2019 Outlaw Gen? Chute Assembly
%6 | 4 | 019605000 | 3601D X 983 OD X 120 THICK FLAT WASHER NYLON BLACK

PAGE1




BADL>BOY

PARTS SEGTION: 61" Deck

MOWERS

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 4 | 013520100 | 3/8-16 HEX SERRATED FLANGE NUT HARDIZING 27 | 6 |022-100100 | 2019 Deck Wheel
2 | 12 |0135202:00 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 2 | 2 |025533800 | 5021D X 750 0D X 1500 Long Spacer
3 2 | 013601400 | 3B-16 HEX NUT ZINC 29 | 1 | 025533900 | 134" Puley Spacer
4 1| 013702100 | 56-11 NYLON INSERT LOCKNUT ZINC 30 | 1 |025702000 |5/8SOLID SHAFT COLLAR (Wi1 SET SCREW) ZINC
5 9 | 013-804900 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 3 1| 026023400 | 61Boltin Baffic Deck v2 Stripping Plate
6 8 | 013-805000 | 12-13 NYLON INSERT FLANGE LOCKNUT ZINC 32 | 1 |029703600 |REVISED TRIM BUMPER_20180226
7 1| 014505200 | 2019 61" Outlaw Gen2 Pulley Cover Left 33 | 3 |030005000 |5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
8 1| 014505300 | 2019 61" Outlaw Gen2 Pulley Cover Right 3% | 3 | 033600400 |6 14" Drive Pulley
9 1| 018004600 | 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC 35 | 3 | 033720125 |5-3 ldier Pulley
10 | 2 |018:200700 | 516-18 X 1 HEX CAP SCREW (GR5)ZINC 3% | 1 |034203000 |2019 Outlaw Gen? Deck Spring
11 3 | 018-201800 | 1/2-13 X 3-172 HEX FLANGE BOLT (GR 8) ZINC 37 | 3 |037-400000 | OUTLAW SPINDLE ASSEMBLY
12 | 1 | 018470000 | 318-16 X 3 HEX CAP SCREW (GR5) ZINC 38 | 3 |03856080-00 | 61" High Lif Fusion Blade
13 | 3 | 018470300 | 5116-18 X 1-1/4 CARRIAGE BOLT ZINC 39 | 1 |039014400 | 2019 Deck Eye Bokt Tab
14 | 1 | 018470700 | 4" 3/8-16 Eye Bok 40 | 1 | 039694618 | 2019 Rebel Rogue Deck lder
15 | 2 | 018525000 | 318-16 X 314 HEX CAP SCREW (GR5) ZINC M 1| 041017800 | B178 Bek
16 | 12 |018-6012-00 | 318-16 X 1-1/2 HEX CAP SCREW (GR 5) ZINC 42 | 3 | 042603000 | 124X 150 MACHINERY KEY 1018 STLPLN
17 | 3 | 018601900 | 1/2-20 X 1-172 HEX CAP SCREW (GR5) ZINC 43 | 4 | 045604300 | 516" Knob
18 | 3 | 018602000 | 56-18 X 1-172 HEX CAP SCREW (GR.8) ZINC YELLOW 44 | 1 |060:615119 | 2019 Sloped 61 Deck
19 | 1 | 018605900 | 56-11 X 2-172 HEX CAP SCREW (GR5) ZINC 45 | 1 | 084500400 |R Series Rubber ForDeck
20 | 4 | 018705000 | 1/2-13 X 4-172 HEX CAP SCREW (GR5) ZINC 4% | 1 | 091050600 | 61" DeckDecal
21 2 | 016-806500 | 5116-18 X 1 CARRIAGE BOLT (GR 8) ZINC 47 | 2 |091301200 | Danger Decal Spindieischarge
22 | 2 |018-806600 | 5/16-18 X 7/8 CARRIAGE BOLT ZINC 48 | 1 |091403600 | 2019 Rebel & Rogue Deck Belt Route Decal
23 | 3 |019500700 | 1/2 SPLIT LOCKWASHER (GR 8) ZINC/YELLOW 49 | 1 [091800100 | Deck Impact Patent Decal 9591803
24 | 3 | 019503800 | 58 USS FLAT WASHER (134" OD) GR 8 ZINC YELLOW 5 | 1 |099700000 | Deck Step Assembly
25 | 3 | 019602000 | 172 BELLEVILLE WASHER (1-5/8 OD X 140 THK) ZINC 51 1| 210700098 | 2019 Outlaw Gen? Chute Assembly
%6 | 4 | 019605000 | 3601D X 983 OD X 120 THICK FLAT WASHER NYLON BLACK

PAGE2




BADL>BOY

PARTS SEGTION: 72" Deck

MOWERS

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 4 | 013520100 | 3/8-16 HEX SERRATED FLANGE NUT HARDIZING 27 | 6 |022-100100 | 2019 Deck Wheel
2 | 12 |0135202:00 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 2 | 2 |025533800 | 5021D X 750 0D X 1500 Long Spacer
3 2 | 013601400 | 3B-16 HEX NUT ZINC 29 | 1 | 025533900 | 134" Puley Spacer
4 1| 013702100 | 56-11 NYLON INSERT LOCKNUT ZINC 30 | 1 |025702000 |5/8SOLID SHAFT COLLAR (Wi1 SET SCREW) ZINC
5 9 | 013-804900 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 31 | 3 | 026002500 | Deck Spindle Support Plate
6 8 | 013-805000 | 12-13 NYLON INSERT FLANGE LOCKNUT ZINC 32 | 1 |026023400 | 61 Boltin Bafie Deck v2 Stripping Plate
7 1| 014505400 | Pulley Cover LH Rebel, Rogue, Renegads 72° 33 | 1 |029703600 |REVISED TRIM BUMPER 20180226
8 1| 014505500 | Pulley Cover RH Rogue, Rebel, Renegade 72° 3 | 3 |030005000 |5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
9 1| 018004600 | 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC 35 | 3 | 033720125 |5-3 ldier Pulley
10 | 12 | 016007500 | 3(8-16 X 1-34 HEX C/S (GR 5) ZC 3% | 3 |033720300 |7" Deck Puley
11 2 | 016-2007-00 | 5116-18 X 1 HEX CAP SCREW (GR5) ZINC 37 | 1 |034203000 | 2019 Outlaw Gen? Deck Spring
12 | 3 | 018201800 | 1/2-13 X 3-172 HEX FLANGE BOLT (GR 8) ZINC 38 | 3 |037-400000 | OUTLAW SPINDLE ASSEMBLY
13 | 1 | 018470000 | 318-16 X 3 HEX CAP SCREW (GR5) ZINC 39 | 3 | 038723000 | 72" High Lif Fusion Blade
14 | 3 | 018470300 | 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC 40 | 1 |039:014400 | 2019 Deck Eye Boli Tab
15 | 1 | 018470700 | 4" 3/8-16 Eye Bok M 1 | 039694618 | 2019 Rebel Rogue Deck dier
16 | 2 |018-5250-00 | 318-16 X 314 HEX CAP SCREW (GR.5)ZINC 42 | 1 | 041020200 |B202 Beltfor 72" Outiaw
17 | 3 | 018601900 | 1/2-20 X 1-172 HEX CAP SCREW (GR5) ZINC 43 | 3 | 042603000 | 14X 15Q MACHINERY KEY 1018 STLFLN
18 | 3 | 018602000 | 56-18 X 1-172 HEX CAP SCREW (GR.8) ZINC YELLOW 44 | 4 | 045604300 | 516" Knob
19 | 1 | 018605900 | 56-11 X 2-172 HEX CAP SCREW (GR5) ZINC 45 | 1 | 060725119 | 2019 Sloped 72" Deck
20 | 4 | 018705000 | 1/2-13 X 4-172 HEX CAP SCREW (GR5) ZINC 4 | 1 | 084500400 |R Series Rubber ForDeck
21 2 | 016-806500 | 5116-18 X 1 CARRIAGE BOLT (GR 8) ZINC 47 | 1 | 091050700 | 72" Deck Decal
22 | 2 |018-806600 | 5/16-18 X 7/8 CARRIAGE BOLT ZINC 48 | 2 |091301200 | Danger Decal Spindieischarge
23 | 3 |019500700 | 1/2 SPLIT LOCKWASHER (GR 8) ZINC/YELLOW 49 | 1 [0914036:00 | 2019 Rebel & Rogue Deck Belt Route Decal
24 | 3 | 019503800 | 58 USS FLAT WASHER (134" OD) GR 8 ZINC YELLOW 5 | 1 |091800100 | Deck Impact Patent Decal 9591803
25 | 3 | 019602000 | 172 BELLEVILLE WASHER (1-5/8 OD X 140 THK) ZINC 51 1 | 099700000 | Deck Step Assembly
%6 | 4 | 019605000 | 3601D X 983 OD X 120 THICK FLAT WASHER NYLON BLACK 5 | 1 |210700098 | 2019 Outlaw Gen? Chute Assembly




BADL>BOY

MOWERS

PARTS SEGCTION: 61" Rear Discharge Deck

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 2 | 013520100 | 318-16 HEX SERRATED FLANGE NUT HARDIZING 2 | 2 |025533800 | 5021D X 750 0D X 1.500 Long Spacer
2 | 16 |0135202-00 | /8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 2 1 | 025533800 | 131" Pulley Spacer
3 2 | 013601400 | 3B-16 HEX NUT ZINC 0 1 | 025702000 | 5/8 SOLID SHAFT COLLAR (Wil SET SCREW) ZINC
4 1| 013702100 | 56-11 NYLON INSERT LOCKNUT ZINC 3 1 | 026023400 | 61Boltin Baffie Deck v2 Stripping Plate
5 | 10 | 013804900 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC R 1 | 026033800 | Rubber Mount Plate - Rear Discharge
6 | 10 |0138050-00 | 122-13NYLON INSERT FLANGE LOCKNUT ZINC 1 1 | 026033900 | LH Rear Deck Wheel Bracket - Rear Discharge
7 1 014-5052-00 | 2019 61" Qutlaw Gen2 Pulley Cover Left M 1 026-0340-00 | RH Rear Deck Wheel Bracket - Rear Discharge
8 1| 014505300 | 2019 61" Outlaw Gen2 Pulley Cover Right 35 | 3 |030005000 |5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
9 1| 018004600 | 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC 3% | 3 |033600400 |6 114" Drive Pulley
10 | 3 |018:201800 |1/2-13 X 3-172 HEX FLANGE BOLT (GR 8) ZINC 37 | 3 |033720125 |53 tdler Pulley
11 1| 018470000 | 318-16 X 3 HEX CAP SCREW (GR 5) ZINC 38 1| 034203000 | 2019 Outlaw Gen? Deck Spring
12 | 3 | 018470300 | 5116-18 X 1-1/4 CARRIAGE BOLT ZINC 39 | 3 |037-400000 | OUTLAW SPINDLE ASSEMBLY
13 | 1 | 018470700 | 4" 3/8-16 Eye Bok 40 | 3 | 038608000 | 61" High Lif Fusion Blade
14 | 2 | 018501900 | 1/2-13 X4 HEX CAP SCREW (GR 8) ZINC YELLOW P 1| 039014400 | 2019 Deck Eye Bolt Tab
15 | 4 | 018504300 | 318-16 X 1-1/4 CARRIAGE BOLT ZINC 42 | 4 | 039212517 | Deck Hanger Assembly
16 | 12 |018-6012-00 | 318-16 X 1-1/2 HEX CAP SCREW (GR 5) ZINC 13 1 |0396946-18 | 2019 Rebel Rogue Deck Idier
17 | 3 | 018601900 | 1/2-20 X 1-172 HEX CAP SCREW (GR5) ZINC m 1| 041017800 | B178 Bkt
18 | 3 | 018602000 | 56-18 X 1-172 HEX CAP SCREW (GR.8) ZINC YELLOW 45 | 3 |042.603000 |14 %150 MACHINERY KEY 1018 STLPLN
19 | 1 | 018605900 | 56-11 X 2-172 HEX CAP SCREW (GR5) ZINC 46 | 4 | 045604300 | 5167 Knob
20 | 4 | 018705000 | 1/2-13 X 4-172 HEX CAP SCREW (GR5) ZINC 47 | 2 | 048800000 | Tunbuckic Assembly (M20-25)
21 5 | 016-806500 | 5116-18 X 1 CARRIAGE BOLT (GR 8) ZINC 18 1 | 060236100 | 61 Rear Discharge Deck
22 | 2 |018-806600 | 5/16-18 X 7/8 CARRIAGE BOLT ZINC 49 1 | 084500400 | R Series Rubber For Deck
23 | 3 |019500700 | 1/2 SPLIT LOCKWASHER (GR 8) ZINC/YELLOW 50 1 | 091050600 | 61" Deck Decal
24 | 3 | 019503800 | 58 USS FLAT WASHER (134" OD) GR 8 ZINC YELLOW 51 2 [091-301200 | Danger Decal-Spindie/Discharge
25 | 3 | 019602000 | 172 BELLEVILLE WASHER (1-5/8 OD X 140 THK) ZINC 52 1| 091403600 | 2019 Rebel & Rogue Deck Belt Route Decal
%6 | 4 | 019605000 | 3601D X 983 OD X 120 THICK FLAT WASHER NYLON BLACK 53 1 | 091800100 | Deck Impact Patent Decal 9591803
27 | 6 |022-100100 | 2019 Deck Wheel 54 1 | 099700000 | Deck Step Assembly

PAGE4




BADL>BOY

MOWERS

PARTS SEGCTION: 72" Rear Discharge Deck

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 2 | 013520100 | 318-16 HEX SERRATED FLANGE NUT HARDIZING 2 1 | 025533800 | 131" Pulley Spacer
2 | 16 |0135202-00 | /8-16 NYLON INSERT FLANGE LOCKNUT (GRF) ZINC 0 1 | 025702000 | 5/8 SOLID SHAFT COLLAR (Wil SET SCREW) ZINC
3 2 013-6014-00 | 3/B-16 HEX NUT ZINC K] 3 026-0025-00 | Deck Spindle Support Plate
4 1| 013702100 | 56-11 NYLON INSERT LOCKNUT ZINC R 1 | 026023400 | 61Boltin Baffie Deck v2 Stripping Plate
5 | 10 | 013804900 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 1 1 | 026033800 | Rubber Mount Plate - Rear Discharge
6 | 10 |0138050-00 | 122-13NYLON INSERT FLANGE LOCKNUT ZINC U 1 | 026033900 | LH Rear Deck Wheel Bracket - Rear Discharge
7 1 (14-5054-00 | Pulley Cover LH Rebel, Rogue, Renegade 72" 3 1 026-0340-00 | RH Rear Deck Wheel Bracket - Rear Discharge
8 1| 014505500 | Pulley Cover RH Rogue, Rebel, Renegade 72° 3% | 3 |030005000 |5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN
9 1 018-0046-00 | 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC 7 3 033-7201-25 | 5-34 Idler Pulley
10 12 | 018-0075-00 | 3/8-16 X 1-34 HEX C/S (GR.5) ZC B 3 033-7203-00 | 7" Deck Pulley
1 3 018-2018-00 | 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR.8) ZINC 39 1 034-2030-00 | 2019 Outlaw Gen2 Deck Spring
12 | 1 | 018470000 | 318-16 X 3 HEX CAP SCREW (GR5) ZINC 40 | 3 | 037400000 | OUTLAW SPINDLE ASSEMBLY
13 3 018-4703-00 | 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC 41 3 038-7230-00 | 72" High Lift Fusion Blade
14 1 (018-4707-00 | 4" 3/8-16 Eye Bolt 42 1 039-0144-00 | 2019 Deck Eye Bolt Tab
15 2 018-5019-00 | 1/2-13 X 4 HEX CAP SCREW (GR.8) ZINC YELLOW 43 4 039-212517 | Deck Hanger Assembly
16 | 4 | 018504300 | 318-16 X 1-1/4 CARRIAGE BOLT ZINC m 1 |0396946-18 | 2019 Rebel Rogue Deck Idier
17 3 018-6019-00 | 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC 45 1 041-0202-00 | B202 Belt for 72" Outlaw
18 | 3 | 018602000 | 56-18 X 1-172 HEX CAP SCREW (GR.8) ZINC YELLOW 46 | 3 [042.603000 |1/4x15SQMACHINERY KEY 1018 STLPLN
19 1 (18-6059-00 | 58-11 X 2-1/2 HEX CAP SCREW (GR.5) ZINC 47 4 045-6043-00 | 516" Knob
20 | 4 | 018705000 | 1/2-13 X 4-172 HEX CAP SCREW (GR5) ZINC 48 | 2 | 048800000 | Tunbuckic Assembly (M20-25)
bl 5 (18-8065-00 | 5/16-18 X 1 CARRIAGE BOLT (GR.8) ZINC 49 1 060-2372-00 | 72 Rear Discharge Deck
22 | 2 |018-806600 | 5/16-18 X 7/8 CARRIAGE BOLT ZINC 50 1 | 084500400 | R Series Rubber For Deck
23 | 3 |019500700 | 1/2 SPLIT LOCKWASHER (GR 8) ZINC/YELLOW 51 1 | 091050700 | 72" Deck Decal
24 | 3 | 019503800 | 58 USS FLAT WASHER (134" OD) GR 8 ZINC YELLOW 5 | 2 |091301200 | Danger Decal-Spindie/ischarge
25 | 3 | 019602000 | 172 BELLEVILLE WASHER (1-5/8 OD X 140 THK) ZINC 53 1| 091403600 | 2019 Rebel & Rogue Deck Belt Route Decal
26 4 019-6050-00 | 360 ID X 983 OD X .120 THICK FLAT WASHER NYLON BLACK 5 1 091-8001-00 | Deck Impact Patent Decal 9591803
27 b 022-1001-00 | 2019 Deck Wheel 55 1 099-7000-00 | Deck Step Assembly
28 2 025-5338-00 | 502 1D X .750 0D X 1.500 Long Spacer




BADL>BOY

MOWERS
-
PARTS SECTION: Deck Subassemblies
| |
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION

2 2 | 013520100 | 318-16 HEX SERRATED FLANGE NUT HARDIZING 13 1| 0374000-01 | 4000 Series Spindle Housing
1 7 | 013-804500 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 14 1| 037400200 | 4000 Series Spindle Spacer
3 1| 013-805000 | 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 15 | 4 |037602300 |Bearing- 6206
4 5 | 018470300 | 5116-18 X 1-1/4 CARRIAGE BOLT ZINC 16 1 | 037602600 | Spindie Shaft
5 1| 018601200 | 318-16 X 1-172 HEX CAP SCREW (GR 5) ZINC 17 | 2 |037-800200 | Spindle DustCap
6 1| 016:603600 | 12-13 X 2-3/4 HEX CAP SCREW (GR 5) ZINC 18 1 | 037905000 | Locking Collar w/ 11420 Set Screw
7 2 | 018-8065-00 | 5116-18 X 7/8 CARRIAGE BOLT ZINC 19 1| 039489300 | 2019 Upper Chute Bracket
8 2 | 019604200 | 301D X 983 OD X 120 THICK FLAT WASHER NYLON 2 1| 039488400 | 2019 Lower Chute Bracket
9 2 (22-7009-00 | Ball Bearing wiRetainer, 99502H-NR, 625 Bore x 1.375 0D x 4375 Width il 1 039-6946-10 | 2019 Deck Belt Tensioner
10 | 1 |025520300 | 511D X 750D X 75 LGTH SOLID SPACER ZINC 2 1 | 2065601800 | 2019 Chute Hanger
1 1 (26-0167-00 | Belt Tensioner Retainer Plate 3 1 210-6025-00 | 2019 Belted Chute with Logo
12 | 1 | 033-805000 |5 ider Pully

SPINDLE ASSEMBLY

037-4000-00

®

039-6946-18
DECK IDLER

210-7000-98
CHUTE ASSEMBLY

PAGE 6




BADL>BOY

PARTS SEGTION: Front End

MOWERS

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 6 | 013-805000 | 12-13NYLON INSERT FLANGE LOCKNUT ZINC 13 | 1 | 029800000 | 2017 XP Bumper
2 4 | 013900400 | 1°-14 NYLON INSERT JAM LOCKNUT ZING 14 | 4 |030704200 |516-18X3/4 HEXWASHER SLOT (F) TCS ZINC
3 3 | 014202500 | 2017 Bearing Cover 15 | 2 | 030704700 | 1414 X 1-1/4 HEX WASHER UNSLOT TEK3 ZINC
4 4 [ 0180026-00 | 1-14 X 5-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW 16 | 2 |032.8999.00 | Vibration MountBlue Dot
5 2 | 018-105500 | 1/2-13 X 314 HEX CAP SCREW (GR5) ZINC 17 | 2 |048800000 | Tumbuckle Assembly (M20-25)
6 2 | 018200900 | 1213 1" Stud 18 | 6 |056-100000 |1.021D X 1.38 0D X 250 THK SPACER ZINC
7 4 | 018501900 | 172-13 X 4 HEX CAP SCREW (GR 8) ZINC YELLOW 19 | 1 |070-230500 | 2023 Rogue Frame - Painted
8 2 | 018701000 | 1/2-13 X9 HEX CAP SCREW (GR5) ZINC 20 | 1 | 091406300 | Fiying Bulldog Front Bumper Decal
9 2 | 019570200 | 112 SAE FLAT WASHER (1-1/16" OD) GR 8 ZINC YELLOW 2 1 |2500032-03 | 2022 61/72 RoguelRenegade Front Suspension Asy RH
10 | 3 |022:000300 | 2019 15x6.00-6 Non Preumatic Black Front Assembl 22 | 1 | 250003254 |54 ROGUE FRONT SUSPENSION ASSEMBLY LH
11 3 | 023000420 | 2020 R Series Cast Front Fork 23 | 1 | 250003303 | 202261172 Rogue/Rencgade Front Suspension Asy LH
12 | 3 | 025520200 | Front Wheel Spanner 24 | 1 | 250003354 |54 ROGUE FRONT SUSPENSION ASSEMBLY RH

PAGE?




BADI>BOY

MOWERS
-
PARTS SEGTION: Front End Subassemblies
| |
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 | 16 |010-1050-00 | 1641 BEARING Wi2 CONTACT RUBBER SEALS 13 | 4 |029705000 | Rubber Stabilizer (Front Forks) R series]
2 1 013-0030-00 | Hex Nut M20-2.5 14 4 032-2000-00 | Polyeurethane Bushing
3 1| 013003100 | Hex Nut M20-25 Left Hand Threads Gold Plated 15 | 2 |0322000100 | Sleeve
4 2 | 013.9004.00 | 1714 NYLON INSERT JAM LOCKNUT ZINC 16 | 1 |048:802000 | 2024 Tumbuckle Body
5 2 | 018002600 | 114 X 5-172 HEX CAP SCREW (GR 8) ZINC YELLOW 17 | 1 | 048802100 | Tumbuckle End Right Handed Thread
6 2 | 018200900 | 1213 1" Stud 18 | 1 | 048802200 | Tumbuckle End Lef-Handed Thread
7 2 | 018-300100 | 58 X 58 SOCKET SHOULDER BOLT ZINC YELLOW 19 | 1 |250003201 |INNER RHFRONT AXLE
8 2 | 016401000 | 1/2-13 NYLON INSERT JAM LOCKNUT ZINC 20 | 1 |250003202 | OUTER FRONT ARM RH
9 1| 022:000400 | 15466 Tire Only 2 1| 250003222 | 2019 Front -Beam Left- Black
10 | 2 [022701000 |1-34" Bearing Large Bore Front Rim 2 | 1 | 250003301 | INNERFRONTARMLH
11 2 | 024000100 | 1/4-28 Grease Fiting 23 | 1 |250003302 | CASTOUTER ARM LH
12 8 025-0003-00 | 2016 Front Bearing Spacer 24 1 250-0033-22 | RH. -BEAM ARM - Black

022-0003-00
FRONT WHEEL & TIRE

250-0033-54
RH FRONT SUSPENSION ARM
54" DECK

250-0032-03

RH FRONT SUSPENSION ARM

61" & 72" DECK

048-8000-00
TURNBUCKLE ASSEMBLY

_(—
&

250-0032-54

LH FRONT SUSPENSION ARM

54" DECK

250-0033-03

LH FRONT SUSPENSION ARM

61" & 72" DECK

PAGES




BADL>BOY

MOWERS

PARTS SECTION: Deck Height Gontrol

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 1 013-0080-00 | 6251D x 1.250 OD x 062 THK F/W Nylon 2 1 028-0008-00 | Dial Rod Plunger
2 2 | 013520200 | 318-16 NYLON INSERT FLANGE LOCKNUT (GR F) ZINC 7 1 | 028001519 | 2019 Outlaw Gen2 Deck Height Dial Rod Assy
3 3 | 013530000 | 1/2-13 HEX SERRATED FLANGE NUT HARDIZING 2 1| 028002600 | 2019 Outlaw Actuator - Front
4 1 013-7018-00 | 1/2-13 HEX NUT ZINC 25 1 028-0027-00 | 2019 Outlaw Actuator - Rear
5 9 | 013-805000 | 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC % 1 | 0285607522 | 2019 Actuator Linkage - Right— Black
6 2 | 013900100 | 114-20 HEX SERRATED FLANGE NUT HARDIZING 27 1 | 0285607622 | 2019 Actuator Linkage - Lefi - Black
7 2 | 013900200 | 5116-18 HEX SERRATED FLANGE NUT HARDIZING 2 1 | 0312000300 | Foot Lift Upright Lever
8 4 017-9075-00 | Pillow Block Assembly 29 1 031-012500 | 2019 Outlaw Deck Travel Lock
9 1| 018004300 | 2172 x 112 Carriage Bok 30 | 4 |032505200 | 627D X 753 0D X 500 LGTH X 1.000 FLG OD X 094 FLG THICK FLANGED
10 | 2 [018:204900 | 13mm Damper Ball Stud-Sicering BEARING OILIMPREG BRNZ
11 4 | 018300100 | 5/8 X 5/8 SOCKET SHOULDER BOLT ZINC YELLOW 3 1 | 034102500 | Brake Spring
12 | 4 | 018401000 | 1/2-13 NYLON INSERT JAM LOCKNUT ZINC 32 | 4 |039212517 | Deck Hanger Assembly
13 | 1 | 018470200 | 11420 X 1-1/4 HEX CAP SCREW (GR 5) ZINC 1 1| 044400000 | Seat Bracket Pin
14 | 8 | 018501900 | 1/2-13 X4 HEX CAP SCREW (GR 8) ZINC YELLOW U | 2 | 044605000 | Security Ring - PCT44
15 2 (018-5043-00 | 3/8-16 X 1-1/4 CARRIAGE BOLT ZINC 35 1 045-6044-00 | Foot Pedal Knob 1/2-13
16 | 1 |019-0007-00 | 51750 WDTHID X 937 OD X 060 THICK FAW PHOS/OIL % 1 069401100 | Travel Lock Rubber Grip
17 5 019-6017-00 | 6351D X 1.120 OD X .140 THICK FLAT WASHER NYLON 7 1 070-2305-00 | 2023 Rogue Frame - Painted
18 | 3 | 019-805400 | 505ID X 1.000 OD X 125 THICK FLAT WASHER NYLON 30 1| 087540000 | 200 I Gas Spring- 54" Deck outlaw
19 1 025-0002-00 | 508" Split Collar 39 1 087-6100-00 | 2501k Gas Spring - 61" Deck
20 1 025-0025-00 | MZ Deck Idler Spacer 40 1 087-7200-00 | 300Mb Gas Spring - 72" Deck
bl 1 (26-0026-00 | Knurled Pedal 41 1 091-0516-00 | Rogue back Plate & Front Decal

PAGE9



BADL>BOY

MOWERS
- -
PARTS SEGTION: Deck Height Subassemblies
| |
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
2 2 | 013530000 | 1/2-13 HEX SERRATED FLANGE NUT HARDIZING 1 1 | 019.502900 | 3/8 FLAT WASHER USS (1 0D)ZINC
3 2 | 013805000 | 1/2-13NYLON INSERT FLANGE LOCKNUT ZINC 8 4 019805400 | 505D X 1.000 0D X 125 THICK FLAT WASHER NYLON
4 2 | 017-900000 | Two Piece Pilow Block 9 1 | 026110100 | 2019 Deck Height Cam
5 1 | 017-802500 | Two Piece Pillow Block Strap 0 | 1 028001500 | 2019 Outlaw Gen? Dial Rod
6 1| 018401100 | 38-24 Nylon Insert jam locknut 1 1 | 039212500 | Deck Hanger
7 2 | 018603700 | 1/2-13 X 2-14 HEX CAP SCREW (GR 5) ZINC
017-9075-00
PILLOW BLOCK ASSEMBLY

039-2125-17
DECK HANGER

028-0015-19
DECK HEIGHT CAM ASSEMBLY

PAGE10




BADL>BOY

PARTS SECTION: Drive Arms

MOWERS

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 2 [ 013002100 | Extruded Nut 3/8"-16 314" Hole Center With Patch 19 1 031003124 | R Series Square Drive Amm Actuator LH Assembly
2 4 013-6014-00 | 3/B-16 HEX NUT ZINC 20 1 031-9070-00 | R Series Square Drive Arm RH Assembly
3 4 | 013-8043-00 | 5/16-18 HEX NUT ZINC N 1 |[0319071-00 | R Series Square Drive Arm LH Assembly
4 4| 013-8047-00 | 5/16-18 NYL INS LIN ZC 7] 2 | 032000200 | Snap-in Drive Arm Bushing
5 1 [ 013-8050-00 | 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 3 2 | 035000400 | 2019 Outlaw Gen2 XP Push Rod Assembly
6 2 [ 013900200 | 5/16-18 HEX SERRATED FLANGE NUT HARD/ZING 2 2 | 039216300 | Push In Arm Safety Switch R Series Bracket
7 4 | 018-0068-00 | 5/16-18 x 5/8 Hex Bolt 25 2 | 057580000 | Speed Limiting Knob 3/8-16X 3
8 4 | 018-0078-00 | 3/8-16 X 1 14 HEX WASHER UNSLOT MACHINE SCREW ZINC GRS % 1 |067-8053-21 |2021LH ROGUE HYDRO TANK LINE ASSY
] 4| 018-1080-00 | 12-24 X 1/2 HEX WASHER UNLSOT F TCS ZINC 27 1 |067-8054-21 | 2021 RH ROGUE HYDRO TANK LINE ASSY
10 10 | 018-2006-00 | 5/16-18 X 1-1/4 HEX CIS (GR.5) ZC 28 1| 070-2305-00 | 2023 Rogue Frame - Painted
11 1 | 018-5040-00 | 3/8-16 X 1-1/4 HEX CAP SCREW (GR.5) ZINC 29 2 | 077807500 | Rail Mount Safety Switch
12 4 | 0186012-00 | 3/8-16 X 1-1/2 HEX CAP SCREW (GR.5) ZINC k] 2 | 087-0002-00 | 2019 SROID Damper With Spherical Rod Ends
13 5 [ 019-5037-00 | 3/8 SPLIT LOCKWASHER ZINC 3 1 |091-001524 | 2024 EPA Build Date Punch Decal
" 4 | 019-7040-00 | 14 USS FLAT WASHER (3/4 OD) ZINC 2 1 |091-0516-00 |Rogue back Plate & Front Decal
15 4 | 019-8044-00 | 5116 USS FLAT WASHER (7/8 OD) ZINC 3 2 | 091102000 | Hydraufic Decal
16 8 | 019-8051-00 | 516 SPLIT LOCKWASHER ZINC 34 1 |091-1114-00 | 2018 LHIRH Steering Control Decal Roll
17 1 | 028-005100 | 2019 Steering Actuator Rod 35 1 |091-4037-00 | 2019 Deck Release Decal
18 1 031-0030-24 | R Series Square Drive Arm Actuator RH Assembly

PAGE 11




BADI>BOY

MOWERS
- -
PARTS SEGTION: Drive Arm Subassemblies
[ ]
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 2 | 013-0017-00 | 3/8-16 Half Jam Nut 17 4 | 031-0032-00 | 2019 Drive Arm Bushing
2 1 | 013-6049-00 | 516 RH Nut 18 2 | 031-0070-00 |R Series Square Drive Arm Pivot
3 1 013-6050-00 | 5/16 LH Nut 19 1 031-9021-00 | R Series Square Drive Arm LH Weldment
4 2 013-8050-00 | 1/2-13 NYLON INSERT FLANGE LOCKNUT ZINC 20 1 031-9022-00 | R Series Square Drive Arm RH Weldment
5 2 014-5600-00 | Fan Guard " - Fits Wheel ba| 1 035-0004-01 | 2019 Outlaw Gen2 Xp Rod
b 2 014-9004-00 | 9565K52_Polyethylene Square Plug 2 1 (048-3002-00 | Spherical Rod End - Outlaw
7 2 (15-9999-00 | Hydro Fan - LightPup/Outlaw XP i) 1 (48-3003-00 | Spherical Rod End - Outlaw
8 2 018-0063-00 | 3/8-16 X 1 SOCKET SET SCREW (CUP POINT) PLAIN 24 2 051-8063-04 | 3/8” Clear Hose x 4 1/2°
9 2 | 018-7016-00 | 1/2-13 X 3 HEX CAP SCREW (GR.5) ZINC 25 2 | 051-8064-10 | 1/2 Clear Braded Hose Priced/Foot x 9.5"
10 4 (019-8054-00 | 5051D X 1.000 OD X .125 THICK FLAT WASHER NYLON 2% 2 063-8014-00 | Hydraulic Filter
11 2 | 024-1200-00 | ZT Fitting, 3/8 x 3/B 45 Degree, 4603-6-6 2 2 | 066-B050-22 | Hydraulic Tank Cap WiDipstick
12 4 024-2051-00 | 2019 Qutlaw 45 Degree Pump Fitting #6802-10-08 28 1 067-8053-00 | 2019 Left Outlaw Gen2 Hydro Tank Suspension Only
13 2 (24-5002-00 | 90 Degree Fitting, 1/2 x 3/4, 4601-8-8 29 1 067-8054-00 | 2019 Right Outlaw Gen2 Hydro Tank Suspension Only
1 2 024-6034-00 | 1/4 DRIVE-TYPE STRAIGHT GREASE FITTING ZINC YELLOW) 30 2 069-4014-00 | R-Senes Square Drive Grip
15 1 | 031-0030-10 | 2019 Drive Arm Actuator right - Weldment A 4 | 072-8065-00 | 3/8" Hose Clamp
16 1 | 031-0031-10 | 2019 Drive Arm Actuator left - Weldment 2 4 | 072-8066-00 | 12 Hose Clamp

031-9070-00
RH DRIVE ARM

031-0030-24
RH PIVOT ASSEMBLY

@

031-9071-00
LH DRIVE ARM

031-0031-24

LH PIVOT ASSEMBLY

PAGE 12




BADL>BOY

MOWERS

PARTS SECTION: Drive Subassemblies

035-0004-00
PUSH ROD ASSEMBLY

067-8053-21
LH DRIVE PUMP ASSEMBLY

067-8054-21
RH PUMP ASSEMBLY

PAGE13



BADL>BOY

MOWERS

PARTS SECTION: Tanks and Battery

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 2 013-8051-00 | 1/4-20 WING NUT FORGED (TYPE A) LIGHT SERIES ZINC 2 1 067-9960-50 | 2019 Left Rebel, Rogue, Renegade Fuel Tank (GAS)
2 3 013-9001-00 | 1/4-20 HEX SERRATED FLANGE NUT HARD/ZINC 2 1 067-9960-60 | 2025 Left Rogue Fuel Tank w/Electronic Fuel Gauge
3 8 | 018-2007-00 | 5/16-18 X 1 HEX CAP SCREW (GR.5) ZINC 2 1 068-8049-00 | SP-35 Battery
4 4 018-2010-00 | 10-32 X 3/8 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 23 1 070-2305-00 | 2023 Rogue Frame - Painted
L] 9 018-2012-00 | 1/4-20 X 1/2 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 24 2 (072-8076-00 | 2 EAR CLAMP 12 5mm-15mm
b 2 018-8050-00 | 1/4-20 X 8 CARRIAGE BOLT (MIN &” THREAD) ZINC 25 1 077-9001-00 | 2019 Deck Height Dial
7 2 018-8052-00 | 1/4-20 X 314 HEX CAP SCREW (GR.5) ZINC 2% 1 (079-3290-00 | 2019 Outlaw Fuel Tank Inzert - Right
8 8 019-8044-00 | 516 USS FLAT WASHER (7/8 OD) ZINC 27 1 079-3291-00 | 2019 Outlaw Fuel Tank Inzert - Left
9 8 019-8051-00 | 5/16 SPLIT LOCKWASHER ZINC 28 1 (079-3481-10 | RebelRogue EF| Control Panel Assy
10 1 | 026-0312-00 | 2023 Rogue Batiery Hold Down Plate 2 1 079-3481-19 | RebelRogue Control Panel Assy
11 3 | 030-7044-00 | 5/16-18 X 1/2 HWH unslot (F) tcs zinc 30 1 079-3581-22 | RebelRogue Control Panel Assy-Drive by Wire
12 1 039-0206-00 | Rogue Fuel Gauge wire Bracket-Orange K] 1 079-3581-25 | Rogue Control Panel Assy-Digital Display
13 1 042-9000-00 | lgnition Key 32 1 086-0005-00 | Starter Cable
14 1 043-8931-00 | Battery Tray KX] 1 086-0076-00 | 2025 Wiring Harness-Rogue Digital Display
15 1 051-2019-29 | 2023 R-Series Fuel Line for Kohler M 1 086-2050-19 | 2019 Wiring Harness-RebelRogue
16 1 | 051-2019-33 | 2023 Rebel Rogue Renegade Fuel Line for Kawasaki 3 1 | 091051600 | Rogue back Plate & Front Decal
17 1 | 055-8021-75 | Outlaw Throttle Cable 36 1 091-6022-00 | R-Series Shut Off Valve Decal
18 1 064-5300-00 | 24" Red Battery Cable 7 1 216-1000-00 | 16 AWG Black Insulated Wire for Tachometer
19 1 (67-9950-50 | 2019 Right Rebel, Rogue, Renagade Fuel Tank (GAS) B 1 216-1051-00 | 1/4" Female Quick Connect Terminal

PAGE14




BADL>BOY

MOWERS
-
PARTS SECTION: Brake Mounting
| |
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION

1 1 | 013605100 | 3/8-24 HEX NUT ZINC YELLOW 7 1| 069000100 | 2019 Brake Handle Assembly
2 4 | 013-804900 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 8 1 | 070-230500 | 2023 Rogue Frame - Painted
3 1 | 014200000 | Biack Plug - 58" Head 9 1| 089-2000-00 | Code Indicator Light
4 2 | 018200700 | 511618 X 1 HEX CAP SCREW (GR5) ZINC 0 | 1 [091-1101-18 | 2018 OutXPiDiesel Brake Decal
5 2 | 018534400 | 511618 X 2-112 HEX CAP SCREW (GR5) ZINC 1 1 | 091404000 | 2019 MIL Decal For Rogue EFI Models
6 2 | 025002700 | 380 1D X 625 OD X 1.500 LGTH 2019 OUTLAW BRAKE HANDLE SPACER ZINC

PAGE 15



BADL>BOY

MOWERS
-
PARTS SECTION: Tanks and Fuel Lines
[ ]
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION

1 1 | 051-B067-22 | 1/4" Fuel Line Hose 8 3 | 067-6070-00 |Rollover Valve

2 1 (51-8067-32 | 1/4" Fuel Line Hose L 3 067-9901-00 | Fuel Pick-up

3 4 | 051-8075-26 | 5/16" fuel line hose 10 3 | 067-9904-00 | Fuel Cap

4 1 (067-4080-00 | Fuel Gauge with Grommet 1" 1 067-9999-00 | Electronic Fuel Gauge

5 3 067-6054-00 | Roll Over Valve Grommet 12 4 072-8068-00 | 516 Fuel Line Clamp

b 2 (67-6056-00 | Fuel Gauge Grommet 13 4 072-8069-00 | 1/4 Fuel Hose Clamp

7 2 | 067-6058-00 | 3 Way Fuel Shut-Off Valve 516 x 516 x 144

051-2019-33
051-2019-29 FUEL LINE ASSEMBLY
FUEL LINE ASSEMBLY FX1000 KOHLER
VANGUARD
FX1000 EFI

067-9960-60
LH FUEL TANK FOR DIGITAL DISPLAY

O

067-9960-50
067-9950-50 LH FUEL TANK
RH FUEL TANK

PAGE 16



BADL>BOY

MOWERS
PARTS SECTION: Control Panels
[ ]
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 8 013-5019-00 | 10-24 NYLON INSERT LOCKNUT ZINC 13 4 077-8076-00 | Ignition Switch
2 7 | 018-1040-00 | Light Plug 14 3 | 079-3483-00 | 2022 Rebel Control Panel
3 4 018-2010-00 | 10-32 X 3/8 BUTTON SOCKET CAP SCREW 1B-8 STAINLESS STEEL 15 1 083401300 | Tachometer
4 8 018-5200-00 | 10-24 X 58 BUTTON SOCKET CAP SCREW 18-8 STAINLESS STEEL 16 2 083-4050-00 | Tachometer
5 4 [ 013001700 | 188 Stainless Steel External-Tooth Lock Washer 17 | 120in | 084-4016-00 | SBR Rubber Trim
b 1 (26-0431-00 | Digital Display Control Panel 18 1 (086-0018-00 | 2025 Display Screen
7 1 (26-0432-00 | Digital Display Control Panel Backer 19 2 086-1202-01 | Relay Block Cover Replacement Kit
8 2 | 055-2012-00 | Universal Throttle Head - 2012 2 8 | 086-1202-19 |Relay
9 2 | 055-2013-00 | Throttle Knob pal 3 | 089-1000-00 | Oil Light
10 2 055-3001-00 | Kawasaki \ Kohler Drive By Wire 2 3 091-4009-22 | 2022 RebelRogue Control Panel Decal
1 4 (156-8058-00 | PTO Switch 3 1 091-4044-00 | 2025 Rogue Digital Display Control Panel Decal
12 4 | 077-2076-00 | USB Port

086-2050-19
079-3481-10 079-3481-19 W'R'F'\LGS Eg%f;l(ESS
CONTROL PANEL CONTROL PANEL
KOHLER FX1000

_ 079-3581-22 _. 086-0076-00

& VANGUARD ~ | DIGITAL DISPLAY

@4 | WIRING HARNESS
079-3581-25 FUSE BOX

FX1000 EFI

PAGET]



BADL>BOY

MOWERS

PARTS SECTION: Rear Suspension

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 2 | 013-0023-00 | 3/4-10 NYLON INSERT LOCKNUT ZINC 18 4 | 025007100 | Spacer 1.1250D x 625 ID x 250 Length
2 2 013-7018-00 | 17213 HEX NUT ZINC 19 2 025-7020-00 | 5/8 SOLID SHAFT COLLAR (W1 SET SCREW) ZINC
3 8 013-7021-00 | 5/8-11 NYLON INSERT LOCKNUT ZINC 2 2 032-8999-00 | Vibration Mount-Blue Dot
4 2 018-0024-00 | M6-1.0 X 16MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC il 2 032-9000-00 | Vibration Mount-Green Dot
L] 2 018-0045-00 | 34-10 X 2-1/2 HEX CAP SCREW (GR.5) ZINC n 2 033-5011-00 | 5" PUMP PULLEY W/ SET SCREW
b 4 018-0049-00 | 508-11 X 2-3/4 HEX CAP SCREW (GR.5) ZINC sl 1 034-2020-00 | Deck Idler Spring
7 1 (18-2004-50 | All Thread 24 1 039-0031-19 | 2019 Rogue Pump Idler Assy
8 8 | 018-2030-00 | 1/2-13 X 1 HEX CAP SCREW (GR.5) ZINC 25 2 | 039214500 | 2019 Suspension Gusset Outlaw
9 1 018-4010-00 | 1/2-13 NYLON INSERT JAM LOCKNUT ZINC 2% 1 041-8051-00 | 2019 Rogue Pump Belt 68"
10 4 018-6059-00 | 5/8-11 X 2-1/2 HEX CAP SCREW (GR.5) ZINC 27 2 042-5013-00 | 5MM X 36MM SQ MACHINERY KEY C1018 ROUNDED ENDS
11 10 | 018-7033-00 | 1/2-20 x 60° Lug Bolts Zinc Grade B 28 2 | 048-6061-00 | 2019 ion Radius Rod Assembl
12 4 019-0009-00 | 5/8" Flat Washer SAE Spec Grade 8 2 2 048-6064-00 | 2019 ion Radius Rod A bl
13 2 019-4008-00 | 1/4 SPLIT LOCKWASHER ZINC 0 1 067-8053-21 | 2021 LH ROGUE HYDRO TANK LINE ASSY
1 8 019-5007-00 | 1/2 SPLIT LOCKWASHER (GR.8) ZINC/YELLOW A 1 067-8054-21 | 2021 RH ROGUE HYDRO TANK LINE ASSY
15 8 019-5702-00 | 172 SAE FLAT WASHER (1-1/16" OD) GR.8 ZINC YELLOW 32 1 070-0001-98 | 2019 Rouge Trailing Arm LH Assy
16 2 022-4090-00 | 2019 Assy-26x12-12 Reaper Turf-10.5" Rim 13 1 070-0002-98 | 2019 Rogue Trailing Arm RH Assy
17 2 025-0034-00 | Rogue Pump washer M 1 070-2305-00 | 2023 Rogue Frame - Painted

PAGE18




BADL>BOY

MOWERS
-
PARTS SECTION: Rear Swing Arms
| |
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION

1 2 013-0022-00 | 3/4"-16 Fine Full Nut 1" 2 042-7041-00 | Woodruff Key
2 8 (13-6040-00 | 1/2-13 Gr B Centerlock Flange Nut 12 2 048-7001-00 | 3/4-16 RH Male Rod End
3 2 (13-7050-00 | 1" Castle Nut for HydroGear Wheel Motor 13 4 051-6006-00 | 20" Hydraulic Hose
4 2 | 013-804300 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 14 1| 064805400 | 2019 Short Brake Cable-Suspension Models
5 1 015-4600-00 | 18cc Parker Wheel Motor- Right 15 1 064-9002-00 | 2019 Long Brake Cable-Renegade, Rogue
b 1 015-4601-00 | 18cc Parker Wheel Motor- Left 16 1 070-0001-00 | 2019 Left Trailing Arm
7 2 (18-2007-00 | 5/16-18 X 1 HEX CAP SCREW (GR.5) ZINC 17 1 070-0002-00 | 2019 Right Trailing Arm
8 8 018-6041-00 | 172-13 x 2.75 Gr. 8 Hex Head Bolt 18 2 092-5201-00 | Brake Disk
9 2 | 020702200 | 118X 1-172 COTTER PIN ZINC 19 1| 092-700000 | XPIAOS Right Brake Caliper
10 4 024-2065-00 | 2019 Rouge/Renegade Wheel Motor 90* Fitting #6801-10L 20 1 092-7001-00 | XPIAOS Left Brake Caliper

070-0001-98
LH REAR SWING ARM

070-0002-98

RH REAR SWING ARM

PAGE19




BADI>BOY

MOWERS
- -
PARTS SEGTION: Rear Suspension Subassemblies
| |
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION

1 1| 013001900 | 58-11 HEX JAM NUT ZINC 13 | 2 022408500 | 2019 26x12-12 Reaper Turf Tie
2 1| 013002000 | NUT, 58-18LH 1 | 1022408600 | 2019105 Wheel
3 1| 013:0027-00 | 314-16 HEX JAM NUT ZINC 5 | 1 033501100 |5 PumpPulley
4 1 |013:0028-00 | 31416 LH HEX JAM NUT ZINC 16 | 1 033600100 |4 344 Idier Pulley- ABFI-TE
5 1 | 013530100 | 5/8-11 NYLON INSERT JAM LOCKNUT ZINC 17 | 1 |0390031-00 | 2019 Vertical Suspension Drive Tensioner
6 1 | 018001500 | 1/2-13 X 2-172 HEX CAP SCREW GR5 ZINC 18 | 1 048000100 | 2019 Suspension Link Body
7 1 | 018401000 | 1/2-13 NYLON INSERT JAM LOCKNUT ZINC 19 | 1 | 048000200 | RearRadius Rod, 3/ Body
8 1 | 018531100 | 58-11 X4 HEX CAP SCREW (GR.8) ZINC YELLOW 0 | 1 |048606200 | 2019 RH 578" Heim
9 2 | 018807200 | Square-Head Cup-Point Set Screw 51618 21 | 1 | 0485606300 | 2019 LH 58" Heim
10 | 3 |019.570200 | 172 SAE FLATWASHER (1-1/16° OD) GR.8 ZINC YELLOW 22 | 1 [048606500 | 3/4-16 x5 RH Heim
11 | 2 | 019601700 | 63510 X 1120 OD X 140 THICK FLAT WASHER NYLON 73 | 1 0485606600 | 3/4-16x 58 LH Heim
12 | 1 | 022407000 | 12485 Black Whee!

022-4090-00

REAR WHEEL ASSEMBLY

61" & 72" DECK

039-0031-19
REAR IDLER PULLEY ASSEMBLY

022-4091-00

REAR WHEEL ASSEMBLY

54" DECK

033-5011-00
PUMP PULLEY ASSEMBLY

048-6061-00
UPPER RADIUS ROD

;E) ()

048-6064-00
LOWER RADIUS ROD

PAGE 20




BADL>BOY

MOWERS

PARTS SEGTION: Covers and Seat

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 4 013-0005-00 | 1/2-13 HEX 2-WAY REVERSIBLE CENTER LOCKNUT Grade B ZINC 19 2 026-2209-00 | 2019 Rouge Rear Cover Side Plate
2 2 013-0021-00 | Extruded Nut 3/8°-16 3/4" Hole Center With Patch 2 1 026-2221-22 | 2019 Vertical Rear Cover Tailgate - Black
3 2 013-2050-00 | 1/4-20 NYL INSERT FLANGE LOCKNUT ZINC il 4 029-4011-00 | 2023 Floor Board Rubber Bumper
4 14 [ 013-5202-00 | 3/8-16 NYLON INSERT FLANGE LOCKNUT (GR.F) ZINC n 1 (029-8000-00 | 2017 XP Bumper
L] 8 013-8049-00 | 5/16-18 NYLON INSERT FLANGE LOCKNUT ZINC 3 2 030-7047-00 | 1/4-14 X 1-1/4 HEX WASHER UNSLOT TEK/3 ZINC
b 3 013-9002-00 | 5/16-18 HEX SERRATED FLANGE NUT HARD/ZINC p 2 032-0001-00 | 2019 Bad Boy X Cylindrical Seat Mount
7 2 014-9003-00 | 1172 x 3 Frame Plug % 1 039-2156-00 | Seat Stop
8 2 018-0024-00 | M6-1.0 X 16MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC 2% 1 064-8083-00 | Seat Strap with Buckles
9 4 018-0044-00 | 378" x 2 1/2" Carniage Bolt 2 1 067-0020-13 | 2019 Outlaw EPA Cannister Assembly
10 4 018-0050-00 | 1/2-13 X 3-1/4 HEX CAP SCREW (GR.5) ZINC 28 1 070-2305-00 | 2023 Rogue Frame - Painted
1 8 018-5044-00 | 3/8-16 X 1 CARRIAGE BOLT (GR.5) ZINC i} 1 071-6065-25 | 2025 Seats Inc Suspension
12 4 018-6049-00 | 3/8-16 X 1 GR 5 Hex Bolis Zinc 30 1 079-3155-24 | 2024 R-Series Floorboard Assembly
13 2 018-8065-00 | 5/16-18 X 1 CARRIAGE BOLT (GR .8) ZINC A 1 (089-0006-00 | 2019 2X2 Folding ROPS
1 4 019-6042-00 | 360 ID X 983 OD X .120 THICK FLAT WASHER NYLON 2 3 091-0516-00 | Rogue back Plate & Front Decal
15 2 019-8040-00 | 1/4-20 X 314 CARRIAGE BOLT (GR.5) ZINC 13 2 091-4003-22 | 2022 Powered By Kawasaki Decal
16 1 | 026-0308-00 | Kohler 980 Engine Shield M 2 | 091-4004-22 | 2022 Powered By Kohler Decal
17 1 026-0337-00 | Muffler Shield - Rear Discharge 3 1 091-4050-00 | Heat Shield (Fiberglass Adhesive)
18 1 026-2019-21 | R-SERIES SEAT PLATE ASSEMBLY

REAR DISCHARGE ONLY

— KOHLER ENGINE ONLY

PAGE 21




BADL>BOY

MOWERS
-
PARTS SECTION: Covers and Seat Subassemblies
| |
Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION

1 2 | 013-804500 | 5116-18 NYLON INSERT FLANGE LOCKNUT ZINC 14 1 | 07156065-11 | RH Ammrest-Selfskin Front Adj

2 2 | 016-806500 | 5116-18 X 1 CARRIAGE BOLT (GR 8) ZINC 16 1 | 0715606512 | LH Armrest-Selfskin Front Adj

3 2 | 019604200 | 301D X 983 OD X 120 THICK FLAT WASHER NYLON 17 1| 0715606505 | Weight Adjust Indicator Knob Assy

4 1| 026201900 | R-SERIES SEAT PLATE 18 1 | 071606506 | 4" Single Locking Track Kit

5 1| 028008000 | Seat Latch Rod Assembly 19 1 | 071606507 | Delta Plunger Switch -N.O.

b 1 034-1025-00 | Brake Spring 20 1 071-6065-10 | Recliner Adjustment Knob-New

7 1 051-2025-66 | 316" Vinyl Tubing, 66" Long A 1 071-6065-13 | Bellows w/Hardware

8 3 051-8072-38 | 1/4" Vinyl Tubing 38" Long 2 1 071-6065-14 | 2" Retractable Belt Kit w/Spacers

9 1 067-0020-00 | Carbon Canister 3 1 071-6065-17 | Back Cover, 2025 Suspension Seat

10 [ (72-8070-00 | 316 Vinyl Clamp 24 1 071-6065-18 | Cushion Cover, 2025 Suspension Seat

1 2 (72-8073-00 | 316" Vinyl Hose Clamp 2 1 079-3456-00 | 2024 R-Series Floorboard

12 1 (73-8068-00 | fuelline T 26 1 081-2024-00 | 24 R-Series Floorboard Matt v2

13 1 (071-6065-04 | Set of Armrests-SS Front Adj

026-2019-21
SEAT PLATE ASSEMBLY

067-0020-19
EPA CANISTER ASSEMBLY

071-6065-25
079-3155-24
SEAT ASSEMBLY FLOORBOARD ASSEMBLY

PAGE 22



BADL>BOY

MOWERS

PARTS SECTION: Engine - Kawasaki FX1000

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 4 | 013-0075-00 | M8-1.25 DIN 934 HEX NUT (CL.8) ZINC 17 1 | 041-8051-00 | 2019 Rogue Pump Belt 68"
2 2 013-6014-00 | 3/8-16 HEX NUT ZINC 18 1 042-5020-00 | 1/4 X 2 SQ MACHINERY KEY 1018 STL PLAIN
3 1 015-1010-00 | 2019 RebelRogue Kawasaki 1000 Muffler 19 1 051-5404-00 | Kawasaki Oil Drain
4 2 015-1010-01 | Exthaust Gasket 20 1 057-5906-00 | PTO Engager Holder
5 2 015-8001-00 | Spark Plug - Kawasaki il 1 063-6000-00 | Universal Infine Fuel Filter
6 1 | 015991100 | Kawasaki FX1000 Engine n 1 | 063-B017-00 | Oil Filter
7 1 018-0025-00 | M6-1.0 X 12MM DIN 933 HEX TAP BOLT (CL 8.8) ZINC 3 1 063-8019-00 | Canister Air Filter- Quter
8 4 018-1075-00 | 3/8-16 X 1-1/8 HEX WASHER UNSLOT SERRATED (TRILOB) TRS ZINC 24 1 063-8020-00 | Canister Air Filter- Inner
YELLOW 25 1 064-5300-00 | 24" Red Battery Cable

9 2 018-5040-00 | 3/8-16 X 1-1/4 HEX CAP SCREW (GR.5) ZINC 2% 1 070-1000-00 | Clutch
10 1 | 018-5300-21 | 7/16-20 X 2-1/2 HEX Bolt GR B W/ Patch 2 1 | 070-2000-00 | Clutch Pigtail
1 1 019-5029-00 | 3/8 FLAT WASHER USS (1" OD) ZINC 28 1 070-2305-00 | 2023 Rogue Frame - Painted
12 2 019-5037-00 | 3/8 SPLIT LOCKWASHER ZINC 2 1 (072-5000-00 | Diesel Hydraulic Hose Clamp
13 1 019-6029-00 | 1.140 1D X 1.750 OD X 132 THICK FLAT WASHER PLAIN 30 1 086-0005-00 | Starier Cable
1 1 019-7040-00 | 1/4 USS FLAT WASHER (3/4 OD) ZINC H 1 086-9002-19 | 2019 Hamess Adaptor-Gen2 FX-ALL
15 4 013-8051-00 | 5016 SPLIT LOCKWASHER ZINC
16 1 | 033-5035-00 | 4 314 Motor Pulley

Q)

e ®EEE
&)

GROUND CABLE MOUNTING POSITION

PAGE 23



BADL>BOY

MOWERS

PARTS SECTION: Engine - Kawasaki FX1000 EHl

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 4 | 013007500 | M8-1.25DIN 934 HEX NUT (CL8) ZINC 17 1| 0415805100 | 2019 Rogue Pump Bett 66"
2 2 | 013601400 | 3B-16 HEX NUT ZINC 18 1| 0425502000 | 174 X 2 SQ MACHINERY KEY 1018 STL PLAIN
3 1| 015008300 | Kawasaki FX1000EFI 38 5HP 19 1 | 051540400 | Kawasaki Oil Drain
4 1 015-1010-00 | 2019 RebelRogue Kawasaki 1000 Muffler 20 1 057-5906-00 | PTO Engager Holder
5 2| 015101001 | Exhaust Gasket 2 1| 063600000 | Universal Infine Fuel Filier
6 2 | 015800100 | Spark Plug - Kawasaki P 1 | 063801700 | O Fiter
7 1| 018-002500 | M6-1.0 X 12MM DIN 933 HEX TAP BOLT (CL 8.8)ZINC 23 1 | 063801900 | Canister Ai Filier- Outer
8 4 | 018107500 | 38-16 X 1-1/8 HEX WASHER UNSLOT SERRATED (TRLLOB) TRS ZINC 2 1 | 063802000 | Canister Ai Filter- Inner
YELLOW 25 1 | 064530000 | 24" Red Battery Cable
9 2 | 018504000 | 318-16 X 1-1/4 HEX CAP SCREW (GR 5) ZINC % 1 |070-100000 | Clutch
10 | 1 | 018530021 | 7116-20 X 2-1/2 HEX Bok GR 8 W Patch 7 1| 070-200000 | Clutch Pigtail
11 1| 019502900 | 3B FLAT WASHER USS (1" OD) ZINC 2 1| 070230500 | 2023 Rogue Frame - Painted
12 | 2 |0195037-00 | 318 SPLIT LOCKWASHER ZINC 2 1| 072500000 | Diese! Hydrauiic Hose Clamp
13 | 1 | 019602900 | 1.1401DX 1.750 OD X 132 THICK FLAT WASHER PLAIN 0 1| 086000500 | Starter Cable
14 | 1 | 019704000 | 1/4USS FLAT WASHER (3/4 OD) ZINC 3 1 |086:9025:00 | Hamess Adaptor for Kawasaki EF! Digital Display
15 | 4 |019-805100 | 516 SPLITLOCKWASHER ZINC
16 | 1 | 033503500 | 434 Motor Puley

eée

®E ®EEE

GROUND CABLE MOUNTING POSITION -

PAGE 24




BADL>BOY

MOWERS

PARTS SEGTION: Engine - Kohler EGV980

GROUND CABLE MOUNTING LOCATION -

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 2 013-6014-00 | 3/B-16 HEX NUT ZINC 15 1 041-8051-00 | 2019 Rogue Pump Belt 68"
2 4 (13-8240-00 | M8 Nut Connects the 015-1012-00 and the 015-8240-00 16 1 042-5020-00 | 1/4 X 2 SQ MACHINERY KEY 1018 STL PLAIN
3 1| 015007704 | Kohler ECVIECH980 OIL FILTER 17 1| 051540900 | Kohler 980 Oil Drain
4 1 015-1025-00 | 2022 Kohler ECV-380 EFI Exhaust 18 1 057-5906-00 | PTO Engager Holder
5 2 | 015999001 | ECWECH 980 MUFFLER GASKET 19 1| 063600000 | Universal Infine Fuel Filier
b 2 (15-9990-02 | Spark Plug - Kohler ECV/ECH 980 20 1 063-8019-00 | Canister Air Filter- Outer
7 1 015-9991-00 | Kohler ECVIB0 A 1 063-8020-00 | Canister Air Filter- Inner
8 4 | 018107500 | 38-16 X 1-1/8 HEX WASHER UNSLOT SERRATED (TRLLOB) TRS ZINC 2 1 | 0645300-00 | 24" Red Battery Cable
YELLOW 3 1 070-1000-00 | Clutch

9 2 | 018504000 | 318-16 X 1-1/4 HEX CAP SCREW (GR 5) ZINC 2% 1| 070200000 | Clutch Pigtail
10 1 018-5300-21 | 7116-20 X 2-1/2 HEX Bolt GR 8 W/ Patch 2 1 070-2305-00 | 2023 Rogue Frame - Painted
11 1| 019502900 | 3B FLAT WASHER USS (1" OD) ZINC 2% 1| 086000500 | Starter Cable
12 | 2 |0195037-00 | 318 SPLIT LOCKWASHER ZINC 7 1| 086900621 | 2019 Hamess Adaptor - YamahalKohler EFI
13 | 1 | 019602900 | 1.1401DX 1.750 OD X 132 THICK FLAT WASHER PLAIN
14 1 033-5035-00 | 4 314 Motor Pulley

PAGE 25




BADL>BOY

MOWERS

PARTS SECTION: Engine - Vanguard EFl

Parts List Parts List
mem | qry | (FPART DESCRIPTION EW | | e DESCRIPTION
1 4 013-0009-00 | 3/8-16 HEX FLANGE TOP LOCKNUT ZINC 15 1 033-5035-00 | 4 3/4 Motor Pulley
2 4 | 013-0075-00 | MB-1.25 DIN 934 HEX NUT (CL.8) ZINC 16 1 | 041-8051-00 | 2019 Rogue Pump Belt 68"
3 2 013-6014-00 | 3/8-16 HEX NUT ZINC 28 1 042-0012-00 | 1/4 X 2 SQ MACHINERY KEY 1018 STL PLAIN
4 2 015-0025-00 | Exhaust Gasket for 23 Vanguard 17 1 051-5402-00 | 14mm Oid Drain - 36hp Vanguard
5 1 015-1014-00 | Muffler for 36Hp Vanguard 18 1 057-5906-00 | PTO Engager Holder
b 1 015-3001-00 | 2019 VANGUARD EFI 37 HP 993cc VERTICAL SHAFT 19 1 063-6000-00 | Universal Inline Fuel Filter
7 2 015-8000-00 | Spark Plug 20 1 063-8019-00 | Canister Air Filter- Outer
8 4 | 018-0115-00 | 3/8-16x1-3/4 Gr5 Hex Flange Screw Zinc Clear 2 1 | 063-8020-00 | Canister Air Filter- Inner
9 2 018-5040-00 | 3/8-16 X 1-1/4 HEX CAP SCREW (GR.5) ZINC n 1 064-5300-00 | 24" Red Battery Cable
10 1 | 018-5300-21 | 7/16-20 X 2-172 HEX Bolt GR B W/ Patch 23 1 |070-1000-00 | Clutch
1 1 019-5029-00 | 3/8 FLAT WASHER USS (1" OD) ZINC Lt 1 070-2000-00 | Clutch Pigtail
12 2 019-5037-00 | 3/8 SPLIT LOCKWASHER ZINC 5 1 070-2305-00 | 2023 Rogue Frame - Painted
13 1 019-6029-00 | 1.140 1D X 1.750 OD X 132 THICK FLAT WASHER PLAIN 2% 1 086-0005-00 | Starier Cable
14 4 | 019-8051-00 | 5/16 SPLIT LOCKWASHER ZINC 2 1 | 0B6-9013-21 | 2019 Hamess Adaptor - Vanguard 37 EF| VertHoriz

GROUND CABLE MOUNTING LOCATION

PAGE 26



7
BAD: BOY

MOWERS
PARTS SECTION: Decals

091-4063-00
Flying Bulldog Front Bumper Decal

STEERING STEERING

SPEED SPEED
CONTROL CONTROL
@ @

091-0504-00 091-0506-00 091-0507-00
54" Deck Decal 61" Deck Decal 72" Deck Decal

091-1114-00
2018 LH/RH Steering Control Decal Roll

091-4039-00 091-4038-00

' Control Adj. Control Rod Decal 091-1101-18
Control Adj. Control Dampener Decal | 2018 OutXP/Diese! Brake Decal

Deck Lock g DANGER
et KEEP HANDS & FEET AWAY.
Then DO NOT OPERATE MOWER
UNLESS GUARD OR GRASS
Pull Up To Release CATCHER IS ATTACHED.
091-4037-00 091-1020-00 091-3012-00
2019 Deck Release Decal Hydraulic Decal Danger Decal-Spindle/Discharge

n engine is hot.

afore starting engin

N PLACE AND KING + LOOK BEHIND MACHIN
* READ OWNER'S MANUAL -

091-3150-00
Outlaw Warning Decal

PAGE 27



B/\D >BOY

MDWERS

PARTS SECTION: Decals

PATENT
us
10,953,715
091-4009-22 091-4064-00
2022 Rebel/Rogue Control Panel Decal Patent Decal (ROGUE/RENEGADE)

#~ h
PATENT
us
11292294
4 4
091-0020-22

Patent Decal (Anti-Wobble)

091-4044-00
2025 Rogue Digital Display Control Panel Decal

COMMERCIAL POWER

091-4002-22
2022 Powered By Vanguard Decal

H’nEus

=VA\E BCIY

091-0516-00
Rogue back Plate & Front Decal

PAGE 28



BADI>BOY

MDWERS
PARTS SECTION: Decals

091-4035-00 091-4036-00
2019 Rogue Pump Belt Route Decal 2019 Rebel & Rogue Deck Belt Route Decal

091-4004-22 sinions
2022 Powered By Kohler Decal 2022 Powered By Kawasaki Decal
4 B
H
EMISSION CONTROL INFORMATION &0 - 80 INDEPENDENTLY
BADBOY MOWERS, INC. 102 INDUSTRIAL DR, BATESVILLE, AR 72501 ARTICULATING
THIS EQUIPMENT MEETS LS. EPA EVAPORATIVE STANDARDS FRONT
EMISSIONFAMI;::BDBPNFEOHZ SUSPENSION ARMS
P o ] PATENT
5 1 o ) o 0 £ 3 L s USH 10,569,609
091-0015-25 . 4
2025 EPA Build Date Punch Decal - 091-8002:00
Independently Articulating Front Suspension Arms Patent Decal
4 2
PATENT
US# 9,591,803
091-4040-00
N < 2019 MIL Decal For Rogue EFI Models
091-8001-00

Deck Impact Patent Decal 9591803

PAGE29



3
P,

BAD BOY
MOWERS

bd 4

www.badboycountry.com
Bad Boy, Inc.
102 Industrial Drive
Batesville, Arkansas 72501





